swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH140 5700MHz

5+4

Horizontal

Vertical

1 (@Buvim) Date: 20220928

AVG (54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequ )

el (9B

Date: 20220814

AVG 54

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487 14480, 14401, 14403, 14495 14497, 14
i

17.7G
~18G
Avg

7700 17730, 17750. 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
I )

Site +03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORTZONTAL

requency (MHz)
Site :03CH16-HY Site. 2 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 91200_1522_220310 VERTICAL
14.47G
~14.5G
Avg.
00
600 AVG 54| ©09) AV 53]
50.0 MENDRIPIS U S B
B e e e e o it MM A Y

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17010, 17930, 17950. 17970, 180

Site £ 03CHI6-HY

Condition : AV6_54 3m 9120D_1522_220310 VERTICAL

Frequency (MH2)

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH116 5580MHz

Date: 2022.09.28 el GBuvim) Date: 2022.09.28
1300 1304
1200 1200)
1109 1100
1000 1004
900) 04|
209 PEAKTUN 809 PEAK(UID|
B e B S S S SRS B S L e e S S S S EESS S S
609 ] 609 VG54
B P R e SO0 | bttt o Ao TN
400 400
300 304
200 204
100 100
%00 5000 0000 72000, Tao00. 5000 75000 00 5000 o000, 2000 Ta000. o000, o0
Frequency (WHz) Frequency (HH:)
site £03CHI6-HY site +03CHI6-HY
Condition : PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH116 5580MHz

5+4

Horizontal

Vertical

1 (@BuVim) Date: 20220928

AVG[54
500)

4470 14473, 14475, 144T7. 14479, 14481, 14483, 14485, 14487, 14489, 14491, 14493, 14495, 14497, 14500
Frequency (1Hz)

Site :03CHI6-H:

vel (dBuVim)

Date: 2022.00.28

1300
1200
o
1000

700

200)
100)

7700 17730, 17750, 17770, 17790, 17610, 17830, 17850, 17870, 17690, 17910, 17930, 17950, 17970, 18000

Frequency (1hz)

17.7G
~18G
Avg

v Site $03CH16-HY
Condition + AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition + AV6_54 3m 9120D_1522_220310 HORIZONTAL
~14.5G
1 @Buvim) Date: 20220914 el (@BuVim) Date: 2022.00.14
1300 1300
1200 1200
0| 109
1000 1000
900 900)
800) s00)
700) 700)
09 AVG[54 609 VG54
500) 500 — 1
00 400) B
300) 300)
200) 200)
100 100)
4470 14475, 14475, 144T7. 14479, 14481, 14485, 14485, 14487, 14489, 14491, 14493 14495, 14497 14500 7700 17730, 17750, 17770, 17790. 17810, 17830, 17850. 17870. 17890, 17910, 17030. 17950, 17970, _ 18000
Frequency (H) Froquency (WHz)
Site :03CH16-HY Site +03CH16-HY.
Condition + AV6_54 3m 9120D_1522_220310 VERTICAL Condition : AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 - 5470~5725MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11ax HE20 Partial 26/4 CH116 5580MHz

5+4 Horizontal Vertical

Date: 2022.09.28 ol (dBuVIm)

Date: 20220928

PEAK(UNI) 09 PEAK(URD|
L B e e E— L B . e E—

oS 600]

g = .
L P e SRS L St s [ R e e e T B
0

0005000, 10000,

74000, 16000, 5000 0005000, 70000,

12000, 12000, 4000, 76000, 50
Frequency (MHz) Frequency (MH2)

site £ 03CHI16-HY. site £ 03CHI6-HY.

Condition + PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL Condition +PEAK(UNTT) 3m 9120D_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 3 5470~5725MHz Harmonic @ 3m
09 AVG[54 09 AVG[54
R T AT AT S T T T T R RV AT AT T S T T T T R R RV
Condition + AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition + AV6_54 3m 9120D_1522_220310 VERTICAL
~14.5G
c00) VG54 600y AVG 54
——— s e m——
Y e e e e Y i e e e S
Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 VERTICAL
~18G

TEL : 886-3-327-0868
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FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No

. FR1IN1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH110 5550MHz

5+4

Horizontal Vertical

Peak

Avg.

Date: 2022.09.28 ol (dBuVIm)

L B e e E—

Date: 20220928

PEAK(UNI) 809

oS 600]

L B . e E—

PEAK(URD|

VG54
R R T e e s e SO0 et i A
400 400]
300 300
200 200
100 100
900 5000, 0000, 12000, 74000, 6000 6000 000 5000, 70000, 12000 4000, 76000, 60
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY site +03CHI6-HY
Condition +PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL Condition + PEAK(UNTT) 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH110 5550MHz

5+4

Horizontal

Vertical

17.7G
~18G
Avg

Site +03CH16-HY
Condition AV6_54 3m 91200_1522_220310 HORIZONTAL

09 VG54 09 NHE]
S T S T T R T S it S T e S T R T S i
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 VERTICAL
14.47G
~14.5G
Avg.
c00) G 54 600y AVG 54
= - - ——
A E—— e e 40,0/ e e
i,

Froquency (1Hz)
Site +03CH16-HY.
Condition : AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH122 5610MHz

5+4 Horizontal Vertical

Date: 2022.00.28 ol (@Buvim) Dote: 2022.00.28
1300 1300
1200 1200
100 ol
1000 1000
900 90
800 PEAKUND) sogl PEAKUND)
oo oA A
609 G 54 e G 54
00 e e sod By vt
400 400
300 s00f
209 200
109 100
000 5000, 0000, 72000, Ta000. 6000, 75000 0005000, 70000, 200, 74000, 76000, a0
Freauency (WHz) Frequency (Hiz)
site +03CHI6-HY site +03CHI6-HY
Condition + PEAK(UNII) 3m 91200_1522_220310 HORIZONTAL Condition + PEAK(UNTT) 3m 91200_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE80 Full CH122 5610MHz

5+4

Horizontal

Vertical

1 (@BuVim) Date: 20220928

AVG[54

4470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14487, 14489, 14491, 14493, 14495, 14497, 145¢

0
Frequency (1Hz)

evel dBuVim)

Date: 20220914

AVG[54

4470 14473, 14475, 144T7. 14479, 14481, 14483, 14485, 14487, 14489, 14491 14493, 14495, 14497, 1451

0

17.7G
~18G
Avg

Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 VERTICAL
14.47G
~14.5G
Avg.
c00) G 54 600y AVG 54
e ———— s - e ——
B e L e
Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR1IN1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH114 5570MHz

5+4

Peak

Avg.

Horizontal Vertical
P cissarm) ——
s0q g
200 g
wod wod
woq g
i |
wd g
o nq
000 AVG 54 00 VG 54
s )
40.0| T 00 I me
s wd
0 aq
s wd
S T T T T A A T e T TS T AT T R T e A e S S
E et oot
s oschiony s oscHio Y
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH114 5570MHz

5+4

Horizontal

Vertical

1 (@BuVim) Date: 20220928

AVG[54

4470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14487, 14489, 14491, 14493, 14495, 14497, 145¢

0
Frequency (1Hz)

evel dBuVim)

Date: 20220914

AVG[54

4470 14473, 14475, 144T7. 14479, 14481, 14483, 14485, 14487, 14489, 14491 14493, 14495, 14497, 1451

0

17.7G
~18G
Avg

Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 VERTICAL
14.47G
~14.5G
Avg.
c00) G 54 600y AVG 54
e ———— s - e ——
B e L e
Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 3 - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 3 Straddle Channel Band Edge @ 3m

ANT

802.11a CH144 5720MHz - L

5+4

Horizontal

Fundamental

A (@Buvim)

Date: 2022-09.25.

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

I o 20220028
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100 P
109 o
1009 00
209 %0
il
I e 7oo VAP L e
o I y o o (NERBTE s
500 + 500 PR ————T e
40.0| 40, GM
00 500
0 209
109 10d
555560 A A0 5440 5960570050 0 T 550 550000 R BB o 10 e o o0 £ % 7
Hements sty
site 03cHIHY site oscHIeHy
Condition : STRADDLES U-NII-1&42A 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
. RBWH1000.000KHz VBW:3000.000K+z SWT:Auto REW:1000.000KHz VBW/3000000KHz SWT:Auto
Peak
oo oo 2220025 N o 20220028
109 1509
10 P
100 o
109 109
509 %0g
80.0| 80.0f H
700 700
609 w0d _—
509 509
40| 1 0. e
30.0] 30,0~ e
20 204
109 10d
350 S35 4555005 A 50 55005600560 G B SR STo0 5T B o0 7o 0 o oo
Hements v sty
ite {03CHI6HY site {03CHI6HY
Condition : U-NII-142A AVERAGE 3m 9120D_1522_220310 HORIZONTAL Condition

+ AV6_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

TEL : 886-3-327-0868 Page Number : E133 of E164
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No

. FR1IN1011-01D

WIFI

Band 3 Straddle Channel Band Edge @ 3m

ANT

802.11a CH144 5720MHz - R

5+4

Horizontal

Fundamental

Peak

Date: 20220926

s00)
700 STRADDLES bAIL1822
500 4

Wkt

Site
Condition

700 5730, 5750, 5770, 5790, 5810, 5830, 5050, 5670, 5890 5910, 5030, 59

Frequency (1Hz)

+03CH16-HY

: STRADDLES U-NII-142A 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 Straddle Channel Band Edge @ 3m

ANT

802.11a CH144 5720MHz - L

5+4

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

bate: 20220026 J B vate: 20220026
1304 1204
1200 1204
ol o
100 100
a0 ! s0d
w09 s0d
700) 1 \/v‘ 700 L I | L PEAK(UMIY,
60 s0d
50.0) ks h 4 i oAl 50| T e A
400) 400 bt
300 304
204 204
10d 10d
55 536054005470 5440 5450, 5480 55055520 5510 5580 5560 55005570 G640 5650680 100,574 w0 Fode: 5ot o e oo 7ot
Treaency (Wi Freauency i)
Site :03CH16-HY Site. 03CH16-HY
Condition : STRADDLES U-NIT-1&2A 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1 oo vate: 20220926 2B bate: 20220926
1304 1304
1204 1204
g 10
100 1004
o0 s0d
w0 s0d
70 70d
600 s0d _—
s0d s0d = —
400 40,0 e ———
30.0 3000 et
204 204
10d 104
S50 s0E S ST 5300 S0 e oA B RS 574D 0 oo oo e o 7ot
roaency (Wi Frocuency i)
Site :03CH16-HY Site. :03CH16-HY
Condition : U-NII-1&2A AVERAGE 3m 9120D_1522_220310 VERTICAL Condition 1 AV6_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11a CH144 5720MHz - R

5+4 Vertical Fundamental

Date: 20220926

\
wd (1Y
w0

700 5730, 5750, 5770, 5790, 5810, 5830, 5050, 5670, 5890 5910, 5930, 5
Frequency (1Hz)

Site +03CH16-HY
Condition : STRADDLES U-NIT-142A 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 — Straddle Channel
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE20 Full CH144 5720MHz - L
5+4 Horizontal Fundamental
sod
wd
00 L qof UT T LW [ 1 T LTL PEAK(UNI).
0.0) P 60| pr—
500 = 500 A -
400) Y IO
s
S A A i S S S o e SR e R 7 . 0 0 S
Condition : STRADDLES U-NII-1&2A 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
R 1000 000Kz VB 00D 000K ST EE 1000 Db0Rs VoS00 oa0ks e Tty
Peak
wd :
600) k 609 s
s —
o B S I —
30.0f 30.0p=
e e T R . 0 0 S 0
Condition : U-NII-1&2A AVERAGE 3m 9120D_1522_220310 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_220310 HORIZONTAL
R IoOn 0k VoW GOI0K s S L0 D00k VB S o10 ST
Avg.

TEL : 886-3-327-0868
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE20 Full CH144 5720MHz - R
5+4 Horizontal Fundamental

Date: 20220926

a0 *
b

900 N

s00)

700 {w \\ STRADDLES UAiL1224
b

700 5730, 5750, 5770, 5790, 5810, 5830, 5050, 5670, 5890 5910, 5030, 59
Frequency (1Hz)

Site +03CH16-HY

Condition : STRADDLES U-NII-142A 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE20 Full CH144 5720MHz - L
5+4 Vertical Fundamental
-
700) 1 700 L A RE! e 1 LIl PEAK(UMI)
m
500 504 b T
400) PP R
-
e R B i B,k oo
Site :03CH16-HY Site. 03CH16-HY
Condition : STRADDLES U-NIT-1&2A 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
R0 00K e VW 300000061 Wt oW 100000961 VNS00 0002 AT Ane
Peak
s
.
o .
Y ‘ ————"
400/ 40,0 — M I
30.0 :m.n/’“”w/‘—
i T T A TR o i R NS
Site :03CH16-HY Site. :03CH16-HY
Condition : U-NII-1&2A AVERAGE 3m 9120D_1522_220310 VERTICAL Condition 1 AV6_54 3m 9120D_1522_220310 VERTICAL
RO 00N W ODI0R - ST e RO 20 1 VW00 ST e
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE20 Full CH144 5720MHz - R
5+4 Vertical Fundamental

Date: 20220926

w ™
:

stustotes e
609 )

700 5730, 5750, 5770. 5790, 5810, 5830, 5050, 5670, 5890 5910, 5030, 59
Frequency (1Hz)

Site +03CH16-HY

Condition : STRADDLES U-NIT-142A 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/8 CH144 5720MHz - L
5+4 Horizontal Fundamental
s0q
90.0f ( 90.0|
wd ol
700| J 7000 UT TP W UF inl PEAKUNI]
500 a 500) WWWAWW i
400| 40.0f butingatint ™
g
S - 0 7 o w0 o S0
Site 1 03CHI6-HY Site 03CH16-HY
Condition : STRADDLES U-NII-1&2A 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
e :
‘ .
s00[ | T 1 i 1y 50| D e ey
30.0f 30, n’_’/
T ,.M 0 T L
Eomt ey
Condition : U-NII-1&2A AVERAGE 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL
EBWLoOn 00K VO GOt ST L0000k Vo S o10K s Tty
Avg.

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT

Report No

. FR1IN1011-01D

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/8 CH144 5720MHz - R
5+4 Horizontal Fundamental
mf \
Condition : STRADDLES U-NIT-142A 3m 9120D_1522_220310 HORIZONTAL
000002 VW 35000006 2 AT e
Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/8 CH144 5720MHz - L
5+4 Vertical Fundamental
wog
00| q %00|
80.0| W« 80.0/
70| qoof UT L ST L Y it PEAK(UNI)
wd , -
s50.0] 50,0 e
00| 40.0pumensistdund
g
S S . —
Site :03CH16-HY Site 03CH16-HY
Condition : STRADDLES U-NII-1&42A 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
wog
g
wd ) -
g ] —_—
40, 40,0 ’/_‘/»'——/—W"‘VW
O
g
3 N e o B
Site :03CH16-HY Site 03CH16-HY
Condition U T-1&42A AVERAGE 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
ROWIOOn 00K VoW 0OTOR T S OO0 000Ks Vot Gtk Tt
Avg.
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WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/8 CH144 5720MHz - R
5+4 Vertical Fundamental

Date: 20220928

=
3

700 5730, 5750, 5770, 5790, 5810, 5630, 5850. 5670, 5090 5910, 5930 5950
Site +03CH16-HY

Condition : STRADDLES U-NII-142A 3m 91200_1522_220210 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 3 — Straddle Channel
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 3 Straddle Channel Band Edge @ 3m

ANT

802.11ax HE40 Full CH142 5710MHz - L

5+4

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

) @B Date: 2022.08.27 el (@BuVim) Date: 2022.09.27
1300 1300)
1200 1200
1109 1100
1009 1004
900) 900
300) 500
00 = oo T PEAK(UNI)
509) 600
2 T S W
500 4 500 P B
100 TR —
300 304
200 204
100 100
550 5380 5400, 5420, 54405450, 5480.5500.5520.5540.5560.5580.5600. 5620, 5040.5660.5600 5700, 57, 00 2000, 3000 000 5000 5000 7
requency (WH:) Frequency (W)
site +03CHI6-HY site 03CHI6-HY
Condition : STRADDLES U-NII-1&2A 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @By Date: 2022.08.27 el (@Buvim) Date:2022.09.27
g \
909) 04|
‘ 1
300 500
J‘ i
500 | 604 H
50 A L 50 p—
- P S
400 40 e
30.0 30. a"w'-/’_. -
200 204
100 100
550 5360.5400 400,500, 5520, 5540, 5560, 5530, 5600, 5620, 5640, 5660.5650. 5700, 57 000 7000, om0, 000 000, o000, 7000
Frequency (WH:) Frequency (WHy)
site $03CHI6-HY site +03CHI6-HY
Condition 2 U-NIT-1&2A AVERAGE 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE40 Full CH142 5710MHz - R
5+4 Horizontal Fundamental

Date: 20220927

900

s00)

700 STRADDLES UAiL1224
600) H

700 5730, 5750, 5770, 5790, 5810, 5830, 5050, 5670, 5890 5910, 5030, 59
Frequency (1Hz)

Site +03CH16-HY
Condition : STRADDLES U-NII-142A 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

by
700) : 700l — L PR f SE PEAK(UNY
600 1 0y ]|
50.0) 50| T e L
40.0) 4n_nMmeW
Site +03CH16-HY Site 03CH16-HY
Condition : STRADDLES U-NIT-142A 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
RGO Vo T e o0aobo 1 00k ST
b
by
600 609 AVG 54}
Y R Bo——
by D
Site +03CH16-HY Site :03CH16-HY
Condition :U-NTI-182A AVERAGE 3m 9120D_1522_220310 VERTICAL Condition + AV6_54 3m 9120D_1522_220310 VERTICAL
o o G A Rnvosa a0 s Voo e

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No

. FR1IN1011-01D

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE40 Full CH142 5710MHz - R
5+4 Vertical Fundamental
Z:Z\/\VNWK
Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 — Straddle Channel
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11ax HE80 Full CH138 5690MHz - L

5+4 Horizontal Fundamental

A (@Buvim)

Date: 2022.08.27 el (@BuVim) Date: 2022.09.27
1300 1300
1200 1200
10 o)
1000 1000
900

300 \/‘N 4/\[\/\/\ 200
% ( 1 oo T U L PEAK(UN)
kel M

o oo M
w0 w0q pC——
pfatvol

Py PPy E—
300 300
209 209
100 100
350 380 5400 5470 54405460 548055005570 5540 56D 55005600 5070 SEAD S0 S0R0.500. 57 oo ED o ED o 7
Heauency (i requency (k)
site 03cHis HY site 03CHI6-HY
Condition : STRADDLES U-NII-1&2A 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
 RBW:1000.000KHz VEW:2000000KHz SWT-Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
s gmuvmy oot 0720027 e oot 0220027
1300 1200
1200 1200
g 09
1000 1000
a0 s0g
80.0f 80.0/ 1
709 WEARLE 70
o s09 ==
500 ; 500 —
_ R —
o s SR BN
R
300 300
200 200
100 100
5o T R e R B S R S TR0 5 ooz 5o o ED o )
Treauency requency ()
site - 03cHI6 HY site < 03cHIs HY
Condition 2 U-NIT-1&2A AVERAGE 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto + RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Avg.
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WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE80 Full CH138 5690MHz - R
5+4 Horizontal Fundamental

Date: 20220927

s00)
700 STRADDLES UAiL1224
s00)

A lu !

700 5730, 5750, 5770. 5790, 5810, 5830, 5050. 5670, 5890 5910, 5030, 59
Frequency (1Hz)

Site +03CH16-HY

Condition : STRADDLES U-NII-142A 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 Straddle Channel Band Edge @ 3m

ANT

802.11ax HE80 Full CH138 5690MHz - L

5+4

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

: AV6_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1 6B vat: 20220027 J B vate: 20220027
1304 1204
1200 1204
ol o
100 100
a0 s0d
80.0) WW'V\V 00|
700) 1 700 L I il PEAK(UMI)
> : i, —
500 s0d e p—
40.0| An.nww"\“"""”w
300 304
204 204
10d 10d
550 556054005470 5440 550,480 5505 55205510 5580 5560 55005570 G640 5650680 100,574 w0 Fode: 5ot o e oo 7ot
Trauency (i) Frocuency i)
Site :03CH16-HY Site. 03CH16-HY
Condition : STRADDLES U-NIT-1&2A 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1 oo vat: 20220827 2B vate: 2022027
1304 1304
1204 1204
g 10
100 1004
o0 s0d
w0 s0d
700) N\NY H{W 700
a0 ) «;L ool st
s s0d —
e = 40,0 R —
30.0 :m.nN'—‘/-
204 204
10d 104
S50 s0E S ST 5300 S0 e oA B RS 574D w0 o oo e a0 7ot
rauoncs (M) Frecuency i)
Site :03CH16-HY Site. :03CH16-HY
Condition : U-NII-1&2A AVERAGE 3m 9120D_1522_220310 VERTICAL Condition H

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE80 Full CH138 5690MHz - R
5+4 Vertical Fundamental

Date: 20220927

.
Lt A4

700 5730, 5750, 5770. 5790, 5810, 5830, 5050, 5670, 5890 5910, 5030, 59
Frequency (1Hz)

Site +03CH16-HY

Condition : STRADDLES U-NIT-142A 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No

. FR1IN1011-01D

Band 3 - Straddle Channel

WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 3 Straddle Channel Harmonic @ 3m

ANT

802.11a CH144 5720MHz

5+4

Horizontal

Vertical

Peak

Avg.

Date: 20221012

PEAK(UNI)
L B e e E—

AVG 54
500 e P At
i B i o

400)
309
200
100

0005000, 10000, 12000, 74000, 16000, 5000

Frequency (MHz)

site £ 03CHI16-HY.
Condition +PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL

Date: 20221012

L B . e E—

PEAK(URD|

e VG 54
Ll R e S S e
400
300
200
100
008000, 70000 2000 4000, 76000 80,
Frequency (iz)
site $03CHI6-HY
Condition +PEAK(UNTI) 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11a CH144 5720MHz

5+4 Horizontal Vertical
09 VG54 09 NHE]
T T T T T T R T T T T T T T T T R T T T
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 VERTICAL
14.47G
~14.5G
Avg.
c00) G 54 600y AVG 54
———
An,v’A’“WV’M7’i
Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_220310 VERTICAL
17.7G
~18G
Avg

TEL : 886-3-327-0868
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Band 3 — Straddle Channel
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 3 Straddle Channel Harmonic @ 3m

ANT 802.11ax HE20 Full CH144 5720MHz

bate: 20221012 i ovm) vate: 20221012
130 1300
200 1200
10 10
100 1000
a00) s0q)
209 PEAKTUN 809 PEAK(UID|
AR 1 A [ AR ———— a4 1~
600 AVG_54] 60.9) AVG_54]
p— ’ J—————— —
B g e —— e S
300 s00)
200 200)
100 100
005000 Toooe 2000, oo, Toooo o000 T Tooco. Ta000 Taooo. Toooo. o0
Hrequency (wHe) Froquoncy )
site £ 03CHI6 HY sire £ 03CHIG HY
Condition : PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR1N1011-01D

WIFI

Band 3 Straddle Channel Harmonic @ 3m

ANT

802.11ax HE20 Full CH144 5720MHz

5+4

Horizontal

Vertical

17.7G
~18G
Avg

Site +03CH16-HY
Condition AV6_54 3m 91200_1522_220310 HORIZONTAL

09 VG54 09 NHE]
40.0f 40.0f =
S T S T T R T S it S T e S T R T S i
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 VERTICAL
14.47G
~14.5G
Avg.
c00) G 54 600y AVG 54
e s - ——
An,v““"”wwv—”_%—‘k<r e e -
i,

Froquency (1Hz)
Site +03CH16-HY.
Condition : AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

WIFI Band 3 Straddle Channel Harmonic @ 3m

ANT 802.11ax HE20 Partial 26/8 CH144 5720MHz

5+4 Horizontal Vertical
o L ——— [ —h e e ——— [ —h m
s o e e e e e s
Zgr\edman géi?(‘jﬁny) 3m 9120D_1522_220310 HORIZONTAL Zl;:dmon séf:(lli:g) 3m 9120D_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : E157 of E164
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 Straddle Channel Harmonic @ 3m

ANT

802.11ax HE20 Partial 26/8 CH144 5720MHz

5+4

Horizontal

Vertical

1 (@Buvim) Date: 2022.1042

1300
1200
ol
1009

A6 (54

14470 14473, 18475, 14477, 14479, 14481, 14483, 14485, 14457, 14439, 14491, 14493, 14495, 14497, 14500
Frequency (MH2)

1 (dBu

my

Date: 2022:1012

1300
1200
1o
1000

VG54

4470 14473, 14475, 14477, 14475, 14457, 14453, 14485, 14457, 14439, 14491, 14493, 14495, 14497, 14500

17.7G
~18G
Avg

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17690, 17910, 17930, 17950, 17970, 13000
Frequency (MHz)

Site
Conditior

+03CHI6-HY
n : AV6_54 3m 9120D_1522_220210 HORIZONTAL

14.47G
~14.5G
Avg.
| (@Buvim) Date: 2022-10-12 1 (@BuVIm) Date: 20224012

1300 1300
1200 1200
100 10.0|
100.0) 100.0|
900, 90.0/
60 AVG54] .y AVG_54
a — —
a0 T o M s s e e i N Moy s

{7700 17730, 17750, 17770, 17790. 17610, 17830, 17850, 17870, 17890, 17970, 17930, 17950, 17970, _ 18000

site
Condition

03CHI6-HY

AV6_54 3m 9120D_1522_220310 VERTICAL

Frequency (Mhz)

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 — Straddle Channel
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 3 Straddle Channel Harmonic @ 3m

ANT 802.11ax HE40 Full CH142 5710MHz

5+4 Horizontal Vertical

Date: 20221012 ol (dBuVIm)

Date: 20221012

PEAK(UNI) 09 PEAK(URD|
L B e e E—

L B . e E—

Wes 600]
ot

G 5
Ll e e e e — LY e aee———————— e
400 400
300 304
200 204
100 100
%00 5000 0000 72000, Tao00. 5000 75000 00 5000 o000, 2000 Ta000. o000, o0
Frequency (WHz) Frequency (HH:)
sit £03CHI6-HY site +03CHI6-HY
Condition : PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 Straddle Channel Harmonic @ 3m

ANT

802.11ax HE40 Full CH142 5710MHz

5+4

Horizontal

Vertical

17.7G
~18G
Avg

Site +03CH16-HY
Condition AV6_54 3m 91200_1522_220310 HORIZONTAL

09 VG54 09 NHE]
o 40,0/ T —=
S T S T T R T S it S T e S T R T S i
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 VERTICAL
14.47G
~14.5G
Avg.
c00) G 54 600y AVG 54
- e - - e
w0 a0 T s
i,

Site +03CH16-HY.
Condition : AV6_54 3m 9120D_1522_220310 VERTICAL

Froquency (1Hz)

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 — Straddle Channel
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 3 Straddle Channel Harmonic @ 3m

ANT 802.11ax HE80 Full CH138 5690MHz

5+4 Horizontal Vertical

Date 20224042 o @Buvim) Date: 20224012
1300 1300
1200 1200
1100 o)
1000 1000
900 a0l
209 PEAKTUN 809 PEAK(UID|
B e B S S S SRS B S L e e S S S S EESS S S
609 VG 54 609 VG54
m— p~
SO R — s00) S S e S — S ———p——
400 ang
309 300
200 200
109 100
w00 g0, o000 7200, o0, o000 T 0 5000, 0000, 7200 Tao00. Ta000. a0
Freauency (W) Freauency (Whi)
site £03CHI6-HY site +03CHI6-HY
Condition : PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 Straddle Channel Harmonic @ 3m

ANT

802.11ax HE80 Full CH138 5690MHz

5+4

Horizontal

Vertical

17.7G
~18G
Avg

Site +03CH16-HY
Condition AV6_54 3m 91200_1522_220310 HORIZONTAL

09 VG54 09 NHE]
40.0f = = 40.0f e
S T S T T R T S it S T e S T R T S i
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 VERTICAL
14.47G
~14.5G
Avg.
c00) G 54 600y AVG 54
— - e
== w
i,

Froquency (1Hz)
Site +03CH16-HY.
Condition : AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT Report No

. FR1IN1011-01D

Emission above 18GHz

5GHz WIFI 802.11a (SHF @ 1m)

WIFI 5GHz WIFI

ANT 802.11a SHF

5+4 Horizontal Vertical

Date: 20221013 ol (dBuVIm)

Peak

Avg.

o W] 0 P S H P

o H Folie ] H o
P e aind T B————

P Nl UMD DS BSOS S B D PUNV IR

Condition : PEAK(UNII)_6E Im SHF ANT_9170_00993 HORIZONTAL Conditi : PEAK(UNIT)_6E Im SHF ANT_9170_00993 VERTICAL

TEL : 886-3-327-0868

Page Number

FAX : 886-3-327-0855
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Emission below 1GHz

5GHz WIFI 802.11a (LF)

WIFI 5GHz WIFI

ANT 802.11a LF

5+4 Horizontal Vertical

Date: 20221013 o @Buvim) Date: 20221013
73 743

o onsl

a2 629

514 | 514 |
514 514 f
151 451

00— a0g—1

343 5 o a3l 2 5,
28.6| 2 3 28.6( 3

: 1 3 s At
229) f\\ Mw«)» s T 29 ‘V\ a
s ‘ i Pt bt
v\/“ﬂ\ Y
14 14 |
sl sal I
T S R [ T T R R TS T
Frequency (H:) Frequency (H:)

site $03CHI6-HY site +03CHI6-HY
Condition : QP 3m BILO6_47020_211009 HORIZONTAL Condition : QP 3m BILOG_47020_211009 VERTICAL

QP/
Peak

TEL : 886-3-327-0868 Page Number : E164 of E164
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Appendix F. Radiated Spurious Emission

Temperature : 20~25°C
Test Engineer : Andy Yang, Karl Hou and Steven Wu
Relative Humidity : (50~60%
<Antenna A>
Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
7440 47.57 -26.43 74 63.04 36.46 13.86 | 65.79 - - P H
11160 47.29 -26.71 74 57.59 39.06 16.78 | 66.14 - - P H
16740 49.8 -18.4 68.2 57.02 38.06 21.09 | 66.37 - - P H
802.11a
H
CH 116
7440 52.05 -21.95 74 67.52 36.46 13.86 | 65.79 | 319 156 P \Y,
5580MHz
7440 48.52 -5.48 54 63.99 36.46 13.86 | 65.79 | 319 156 A \Y,
11160 46.89 -27.1 74 57.19 39.06 16.78 | 66.14 - - P \Y,
16740 49.63 -18.57 68.2 56.85 38.06 21.09 | 66.37 - - P \Y,
7600 50.34 -23.66 74 65.56 36.5 14.07 | 65.79 | 376 203 P H
7600 44.93 -9.07 54 60.15 36.5 14.07 | 65.79 | 376 203 A H
11400 47.06 -26.94 74 57.09 39.2 16.97 66.2 - - P H
802.11a
17100 46.85 -21.35 68.2 53.75 38 21.41 66.31 - - P H
CH 140
7600 54.69 -19.31 74 69.91 36.5 14.07 | 65.79 | 318 172 P \Y,
5700MHz
7600 51.83 -217 54 67.05 36.5 14.07 | 65.79 | 318 172 A \Y,
11400 47.36 -26.64 74 57.39 39.2 16.97 66.2 P \Y,
17100 47.66 -20.54 68.2 54.56 38 21.41 66.31 P \Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : F1-1 of 13

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 3 - 5470~5725MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
7440 51.51 -22.49 74 66.98 36.46 13.86 | 65.79 | 383 172 P H
7440 48.11 -5.89 54 63.58 36.46 13.86 | 65.79 | 383 172 A H
802.11ax 11160 47.46 -26.54 74 57.76 39.06 16.78 | 66.14 - - P H
HE20 Full 16740 49.41 -18.79 68.2 56.63 38.06 21.09 | 66.37 - - P H
CH 116 7440 53.73 -20.27 74 69.2 36.46 13.86 | 65.79 | 281 159 P |V
5580MHz 7440 50.64 | -3.36 54 66.11 36.46 | 13.86 | 65.79 | 281 | 159 | A | V
11160 46.75 -27.25 74 57.05 39.06 16.78 | 66.14 - - P |V
16740 49.51 -18.69 68.2 56.73 38.06 21.09 | 66.37 - - P |V
7600 50.62 -23.38 74 65.84 36.5 14.07 | 65.79 | 369 | 202 P H
7600 46.46 -7.54 54 61.68 36.5 14.07 | 65.79 | 369 | 202 A H
802.11ax 11400 46.39 -27.61 74 56.42 39.2 16.97 66.2 - - P H
HE20 Full 17100 48.72 -19.48 68.2 55.62 38 2141 | 66.31 - - P H
CH 140 7600 55.61 -18.39 74 70.83 36.5 14.07 | 65.79 | 315 173 P |V
5700MHz 7600 53.05 | -0.95 54 68.27 36.5 14.07 | 6579 | 315 | 173 | A | V
11400 45.54 -28.46 74 55.57 39.2 16.97 66.2 - - P |V
17100 45.21 -22.99 68.2 52.11 38 2141 | 66.31 - - P |V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: F1-2 of 13




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI 802.11ax HE20 Partial 26 (Harmonic@ 3m)

Band 3 5470~5725MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
7440 51.47 -22.53 74 66.71 36.46 14.09 | 65.79 | 383 174 P H
7440 47.16 -6.84 54 62.4 36.46 14.09 | 65.79 | 383 174 A H
802.11ax
11160 47.81 -26.19 74 57.7 39.06 17.19 | 66.14 - - P H
HE20
16740 49.57 -18.63 68.2 56.63 38.06 21.25 | 66.37 - - P H
Partial 26/4
CH 116 7440 53.54 -20.46 74 68.78 36.46 14.09 | 65.79 | 295 158 P \Y,
7440 50.58 -3.42 54 65.82 36.46 14.09 | 65.79 | 295 158 A \Y,
5580MHz
11160 47.56 -26.44 74 57.45 39.06 1719 | 66.14 - - P \Y,
16740 49.66 -18.54 68.2 56.72 38.06 21.25 | 66.37 - - P \Y,
7605 50.8 -23.2 74 65.55 36.51 14.53 | 65.79 | 400 208 P H
7605 46.76 -7.24 54 61.51 36.51 14.53 | 65.79 | 400 208 A H
$802.11ax
11400 46.79 -27.21 74 56.41 39.2 17.38 66.2 - - P H
HE20
17100 48.09 -20.11 68.2 54.82 38 21.58 | 66.31 - - P H
Partial 26/8
7605 56.41 -17.59 74 71.16 36.51 14.53 | 65.79 | 286 172 P \Y,
CH 140
7605 53.53 -0.47 54 68.28 36.51 14.53 | 65.79 | 286 172 A \Y,
5700MHz
11400 47.86 -26.14 74 57.48 39.2 17.38 66.2 - - P \Y,
17100 48.52 -19.68 68.2 55.25 38 21.58 | 66.31 - - P \Y,
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: F1-3 of 13




seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBpV/m) (dB) |(dBpV/Im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
7347 51.78 |-22.22 74 66.75 36.92 13.85 | 65.74 | 354 | 201 P H
7347 47.85 -6.15 54 62.82 36.92 13.85 | 65.74 | 354 | 201 A | H
802.11ax 11020 4564 | -28.36 74 56.15 38.92 16.67 66.1 - - P H
HEA40 Full 16530 46.66 | -21.54 68.2 54.03 38.1 20.86 | 66.33 - - P H
CH 102 7347 55.2 -18.8 74 70.17 36.92 13.85 | 65.74 | 301 157 P |V
5510MHz 7347 52.81 -1.19 54 67.78 | 36.92 | 1385 | 6574 | 301 | 157 | A | V
11020 47.94 | -26.06 74 58.45 38.92 16.67 66.1 - - P |V
16530 48.77 | -19.43 68.2 56.14 38.1 20.86 | 66.33 - - P |V
7400 52.12 -21.88 74 67.39 36.7 13.8 65.77 | 386 | 172 P H
7400 47.99 -6.01 54 63.26 36.7 13.8 65.77 | 386 | 172 A | H
802.11ax 11100 46.7 -27.3 74 57.09 39 16.73 | 66.12 - - P H
HEA40 Full 16650 48.71 -19.49 68.2 55.97 38.1 20.99 | 66.35 - - P H
CH 110 7400 5439 |-19.61 74 69.66 36.7 13.8 65.77 | 309 | 172 P |V
5550MHz 7400 51.33 | -2.67 54 66.6 36.7 138 | 65.77 | 309 | 172 | A | V
11100 4717 | -26.83 74 57.56 39 16.73 | 66.12 - - P |V
16650 48.48 | -19.72 68.2 55.74 38.1 20.99 | 66.35 - - P |V
7561 52.5 -21.5 74 67.96 36.34 14.01 | 65.81 396 | 186 P H
7561 49.25 -4.75 54 64.71 36.34 14.01 | 65.81 396 | 186 A | H
802.11ax 11340 4585 |-28.15 74 55.9 39.2 16.93 | 66.18 - - P H
HE40 Full 17010 46.74 | -21.46 68.2 53.78 38 21.37 | 66.41 - - P H
CH 134 7560 56.21 -17.79 74 71.67 36.34 14.01 | 65.81 301 172 P |V
5670MHz 7560 53.83 | -0.17 54 69.29 | 36.34 | 14.01 | 6581 | 301 | 172 | A | V
11340 471 -26.9 74 57.15 39.2 16.93 | 66.18 - - P |V
17010 48.28 |-19.92 68.2 55.32 38 21.37 | 66.41 - - P |V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : F1-4 of 13

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
7484 51.23 -22.77 74 66.44 36.4 14.21 | 65.82 | 400 172 P H
7484 47.27 -6.73 54 62.48 36.4 14.21 | 65.82 | 400 172 A H
802.11ax 11220 47.65 -26.35 74 57.44 39.12 17.24 | 66.15 - - P H
HES80 Full 16830 48.29 -19.91 68.2 55.39 37.94 21.35 | 66.39 - - P H
CH 122 7484 53.85 -20.15 74 69.06 36.4 14.21 | 65.82 | 304 172 P |V
5610MHz 7484 51.23 | -2.77 54 66.44 36.4 1421 | 6582 | 304 | 172 | A |V
11220 47.83 -26.17 74 57.62 39.12 17.24 | 66.15 - - P |V
16830 48.41 -19.79 68.2 55.51 37.94 21.35 | 66.39 - - P |V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : F1-5 of 13

FAX : 886-3-327-0855



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
7429 50.64 | -23.36 74 65.84 | 36.53 | 14.06 | 6579 | 385 | 171 | P | H
7429 46.4 -7.6 54 61.6 36.53 | 14.06 | 6579 | 385 | 171 | A | H
802.11ax 11140 4768 |-26.32 74 57.6 39.04 | 17.17 | 66.13 - - P | H
HE160 Full 16710 49.79 | -18.41 68.2 56.84 | 38.09 | 21.22 | 66.36 - - P | H
CH 114 7429 53.07 | -20.93 74 68.27 | 3653 | 14.06 | 6579 | 345 | 172 | P | V
5570MHz 7429 49.83 -4.17 54 65.03 36.53 | 14.06 | 65.79 | 345 | 172 | A | V
11140 4785 |-26.15 74 57.77 | 39.04 | 17.17 | 66.13 - - P |V
16710 49.69 | -18.51 68.2 56.74 | 38.09 | 21.22 | 66.36 - - P |V

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : F1-6 of 13

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
7627 49.92 -24.08 74 65.04 36.55 14.11 65.78 | 400 | 206 P H
7627 43.37 -10.63 54 58.49 36.55 14.11 65.78 | 400 | 206 A H
11440 47.2 -26.8 74 57.2 39.2 17.01 66.21 - - P H
802.11a
17160 49.47 -18.73 68.2 56.03 38.24 21.44 | 66.24 - - P H
CH 144
7627 53.56 -20.44 74 68.68 36.55 14.11 65.78 | 318 172 P \Y
5720MHz
7627 50.24 -3.76 54 65.36 36.55 14.11 65.78 | 318 172 A \Y
11440 46.49 -27.51 74 56.49 39.2 17.01 66.21 - - P \Y
17160 47.55 -20.65 68.2 54.11 38.24 21.44 | 66.24 - - P \Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : F1-7 of 13

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.

5+4 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)

7627 50.25 -23.75 74 65.37 36.55 14.11 65.78 387 172 P H

7627 45.53 -8.47 54 60.65 36.55 14.11 65.78 387 172 A H

802.11ax 11440 46.25 | -27.75 74 56.25 39.2 17.01 | 66.21 - - P | H

HE20 Full 17160 47.58 -20.62 68.2 54.14 38.24 21.44 | 66.24 - - P H

CH 144 7627 54.9 -19.1 74 70.02 36.55 14.11 65.78 298 173 P Vv

5720MHz 7627 52.41 -1.59 54 67.53 | 3655 | 14.11 | 6578 | 298 | 173 | A | V

11440 47.27 -26.73 74 57.27 39.2 17.01 66.21 - - P Vv

17160 47.15 -21.05 68.2 53.71 38.24 21.44 | 66.24 - - P \%

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : F1-8 of 13

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
7627 50.08 -23.92 74 64.73 36.55 14.58 | 65.78 | 400 | 205 P H
7627 45.54 -8.46 54 60.19 36.55 14.58 | 65.78 | 400 | 205 A H
802.11ax
11440 47.99 -26.01 74 57.58 39.2 17.42 | 66.21 - - P H
HE20
17160 47.86 -20.34 68.2 54.24 38.24 2162 | 66.24 - - P H
Partial 26/8
7627 55.38 -18.62 74 70.03 36.55 1458 | 65.78 | 302 173 P \Y,
CH 144
7627 52.64 -1.36 54 67.29 36.55 14.58 | 65.78 | 302 173 A \Y,
5720MHz
11440 47.65 -26.35 74 57.24 39.2 17.42 | 66.21 - - P \Y,
17160 48.2 -20 68.2 54.58 38.24 21.62 | 66.24 - - P \Y,

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : F1-9 of 13

FAX : 886-3-327-0855



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 Straddle Channel
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) |[(dBuV/m)| (dB) (dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(HIV)
7613 51.42 | -22.58 74 66.59 | 36.53 | 14.09 | 6579 | 389 | 172 | P | H
7613 46.65 -7.35 54 6182 | 3653 | 14.09 | 6579 | 389 | 172 | A | H
802.11ax 11420 4512 | -28.88 74 55.13 39.2 16.99 | 66.2 - - P | H
HE40 Full 17130 46.12 | -22.08 68.2 5285 | 38.12 | 21.43 | 66.28 - - P | H
CH 142 7616 55.87 | -18.13 74 71.03 | 36.53 141 | 6579 | 318 | 173 | P | V
5710MHz 7616 53.42 -0.58 54 68.58 36.53 141 | 6579 | 318 | 173 | A | V
11420 46.7 -27.3 74 56.71 39.2 16.99 | 66.2 - - P |V
17130 46.27 | -21.93 68.2 53 38.12 | 21.43 | 66.28 - - P |V

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : F1-10 of 13
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 Straddle Channel
WIFI 802.11ax HE40 Partial 484 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) |[(dBuV/m)| (dB) (dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(HIV)
7616 51.32 | -22.68 74 66.02 | 36.53 | 14.56 | 65.79 | 400 | 206 | P | H
802.11ax 7616 45.85 -8.15 54 60.55 | 36.53 | 14.56 | 65.79 | 400 | 206 | A | H
HE40 11420 4713 | -26.87 74 56.73 39.2 174 | 66.2 - - P | H
Partial 17130 4729 | -20.91 68.2 53.84 | 38.12 | 21.61 | 66.28 - - P | H
484/65 7616 55.93 | -18.07 74 7063 | 3653 | 1456 | 6579 | 316 | 172 | P | V
CH 142 7616 53.2 -0.8 54 67.9 36.53 | 14.56 | 65.79 | 316 | 172 | A | V
5710MHz 11420 4731 | -26.69 74 56.91 39.2 174 | 66.2 - - PV
17130 4728 | -20.92 68.2 53.83 | 38.12 | 21.61 | 66.28 - - P |V

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : F1-11 of 13

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 - Straddle Channel
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
7583 52.2 -21.8 74 67.1 36.43 | 1447 | 658 | 393 | 172 | P | H
7583 48.31 -5.69 54 63.21 3643 | 1447 | 658 | 393 | 172 | A | H
802.11ax 11380 4765 |-26.35 74 57.27 39.2 17.37 | 66.19 - - P | H
HES0 Full 17070 4867 |-1953| 68.2 55.44 38 21.57 | 66.34 - - P | H
CH 138 7583 56.13 | -17.87 74 7103 | 3643 | 1447 | 658 | 285 | 172 | P | V
5690MHz 7583 53.86 -0.14 54 68.76 3643 | 1447 | 658 | 285 | 172 | A | V
11380 48.5 -25.5 74 58.12 39.2 17.37 | 66.19 - - P |V
17070 48.17 |-20.03| 68.2 54.94 38 21.57 | 66.34 - - P |V

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number 1 F1-12 of 13
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE80 Partial 996 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
7583 51.05 |-22.95 74 65.95 | 36.43 | 1447 | 658 | 399 | 205 | P | H
802.11ax 7583 47.04 | -6.96 54 6194 | 3643 | 1447 | 658 | 399 | 205 | A | H
HES0 11380 4754 | -26.46 74 57.16 39.2 17.37 | 66.19 - - P | H
Partial 17070 4792 |-20.28| 68.2 54.69 38 2157 | 66.34 - - P | H
996/67 7583 55.97 | -18.03 74 7087 | 36.43 | 1447 | 658 | 286 | 173 | P | V
CH 138 7583 53.63 -0.37 54 68.53 3643 | 1447 | 658 | 286 | 173 | A | V
5690MHz 11380 47.7 -26.3 74 57.32 39.2 | 17.37 | 66.19 - - PV
17070 48.89 | -19.31 68.2 55.66 38 21.57 | 66.34 - - P |V

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : F1-13 of 13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

<Antenna C>

Band 3 - 5470~5725MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
7440 51.44 -22.56 74 66.91 36.46 13.86 | 65.79 100 | 279 P H
7440 47.6 -6.4 54 63.07 36.46 13.86 | 65.79 100 | 279 A H
11160 47.31 -26.69 74 57.61 39.06 16.78 | 66.14 - - P H
802.11a
16740 49.75 -18.45 68.2 56.97 38.06 21.09 | 66.37 - - P H
CH 116
7440 50.98 -23.02 74 66.45 36.46 13.86 | 65.79 | 228 | 262 P \Y,
5580MHz
7440 47.28 -6.72 54 62.75 36.46 13.86 | 65.79 | 228 | 262 A \Y,
11160 47.09 -26.91 74 57.39 39.06 16.78 | 66.14 - - P \Y,
16735 50.89 -17.31 68.2 58.12 38.06 21.08 | 66.37 - - P \Y,
7600 53.82 -20.18 74 69.04 36.5 14.07 | 65.79 100 | 282 P H
7600 50.33 -3.67 54 65.55 36.5 14.07 | 65.79 100 | 282 A H
11400 47.73 -26.27 74 57.76 39.2 16.97 66.2 - - P H
802.11a
17100 48.36 -19.84 68.2 55.26 38 21.41 66.31 - - P H
CH 140
7600 51.06 -22.94 74 66.28 36.5 14.07 | 65.79 | 398 | 299 P \Y,
5700MHz
7600 47.56 -6.44 54 62.78 36.5 14.07 | 65.79 | 398 | 299 A \Y,
11400 47.37 -26.63 74 57.4 39.2 16.97 66.2 - - P \Y,
17100 48.64 -19.56 68.2 55.54 38 21.41 66.31 - - P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 F2-1 of 15
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 - 5470~5725MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
7440 52.71 -21.29 74 68.18 36.46 13.86 | 65.79 | 100 62 P H
7440 49.77 -4.23 54 65.24 36.46 13.86 | 65.79 | 100 62 A H
802.11ax 11160 47.38 -26.62 74 57.68 39.06 16.78 | 66.14 - - P H
HE20 Full 16740 50.18 -18.02 68.2 57.4 38.06 21.09 | 66.37 - - P H
CH 116 7440 51.89 -22.11 74 67.36 36.46 13.86 | 65.79 | 223 | 261 P |V
5580MHz 7440 49.12 | -4.88 54 6459 | 36.46 | 13.86 | 6579 | 223 | 261 | A | V
11160 47.35 -26.65 74 57.65 39.06 16.78 | 66.14 - - P |V
16740 50.66 -17.54 68.2 57.88 38.06 21.09 | 66.37 - - P |V
7605 54.21 -19.79 74 68.96 36.51 1453 | 65.79 | 100 | 279 P H
7605 50.88 -3.12 54 65.63 36.51 1453 | 65.79 | 100 | 279 A H
802.11ax 11400 47.76 -26.24 74 57.38 39.2 17.38 66.2 - - P H
HE20 Full 17100 48.44 -19.76 68.2 55.17 38 21.58 | 66.31 - - P H
CH 140 7605 52.24 -21.76 74 66.99 36.51 1453 | 65.79 | 400 | 278 P |V
5700MHz 7605 4897 | -5.03 54 63.72 | 36.51 | 14.53 | 6579 | 400 | 278 | A | V
11400 47.95 -26.05 74 57.57 39.2 17.38 66.2 - - P |V
17100 47.82 -20.38 68.2 54.55 38 21.58 | 66.31 - - P |V

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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Band 3 5470~5725MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
7440 52.78 -21.22 74 68.02 36.46 14.09 | 65.79 102 62 P H
7440 48.9 -5.1 54 64.14 36.46 14.09 | 65.79 102 62 A H
802.11ax
11160 47.86 -26.14 74 57.75 39.06 17.19 | 66.14 - - P H
HE20
16740 49.82 -18.38 68.2 56.88 38.06 21.25 | 66.37 - - P H
Partial 26/4
CH 116 7440 51.69 -22.31 74 66.93 36.46 14.09 | 65.79 | 400 297 P \Y,
7440 47.75 -6.25 54 62.99 36.46 14.09 | 65.79 | 400 297 A \Y,
5580MHz
11160 47.24 -26.76 74 57.13 39.06 1719 | 66.14 - - P \Y,
16740 49.61 -18.59 68.2 56.67 38.06 21.25 | 66.37 - - P \Y,
7605 53.66 -20.34 74 68.41 36.51 14.53 | 65.79 100 59 P H
7605 50.29 -3.71 54 65.04 36.51 14.53 | 65.79 100 59 A H
$802.11ax
11400 47.93 -26.07 74 57.55 39.2 17.38 66.2 - - P H
HE20
17100 47.81 -20.39 68.2 54.54 38 21.58 | 66.31 - - P H
Partial 26/8
7605 52.66 -21.34 74 67.41 36.51 14.53 | 65.79 | 400 273 P \Y,
CH 140
7605 49.02 -4.98 54 63.77 36.51 14.53 | 65.79 | 400 273 A \Y,
5700MHz
11400 47.65 -26.35 74 57.27 39.2 17.38 66.2 - - P \Y,
17100 47.77 -20.43 68.2 54.5 38 21.58 | 66.31 - - P \Y,
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBpV/m) (dB) |(dBpV/Im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
7352 56.41 -17.59 74 71.19 36.89 14.07 | 65.74 | 100 66 P H
7352 53.67 -0.33 54 68.45 36.89 14.07 | 65.74 | 100 66 A | H
802.11ax 11020 47.94 | -26.06 74 58.04 38.92 17.08 66.1 - - P H
HE40 Full 16530 50.32 -17.88 68.2 57.54 38.1 21.01 | 66.33 - - P H
CH 102 7352 54.72 -19.28 74 69.5 36.89 14.07 | 65.74 | 306 96 P |V
5510MHz 7352 51.77 | -2.23 54 66.55 | 36.89 | 14.07 | 6574 | 306 | 96 | A | V
11020 4795 |-26.05 74 58.05 38.92 17.08 66.1 - - P |V
16530 49.87 | -18.33 68.2 57.09 38.1 21.01 | 66.33 - - P |V
7396 53.73 | -20.27 74 68.8 36.72 13.98 | 65.77 | 100 64 P H
7396 51.24 -2.76 54 66.31 36.72 13.98 | 65.77 | 100 64 A | H
802.11ax 11100 47.93 | -26.07 74 57.91 39 17.14 | 66.12 - - P H
HEA40 Full 16650 50.16 | -18.04 68.2 57.26 38.1 21.15 | 66.35 - - P H
CH 110 7396 53.19 | -20.81 74 68.26 36.72 13.98 | 65.77 | 300 97 P |V
5550MHz 7396 50.05 | -3.95 54 65.12 | 36.72 | 13.98 | 6577 | 300 | 97 | A | V
11100 47.95 | -26.05 74 57.93 39 17.14 | 66.12 - - P |V
16650 49.91 -18.29 68.2 57.01 38.1 21.15 | 66.35 - - P |V
7561 52.65 |-21.35 74 67.71 36.34 1441 | 65.81 102 | 281 P H
7561 49.48 -4.52 54 64.54 36.34 1441 | 65.81 102 | 281 A | H
802.11ax 11340 47.72 -26.28 74 57.36 39.2 17.34 | 66.18 - - P H
HE40 Full 17010 49.08 | -19.12 68.2 55.95 38 21.54 | 66.41 - - P H
CH 134 7561 52.46 |-21.54 74 67.52 36.34 1441 | 65.81 31 105 P |V
5670MHz 7561 48.72 | -5.28 54 63.78 | 36.34 | 1441 | 6581 | 311 | 105 | A | V
11340 47.75 | -26.25 74 57.39 39.2 17.34 | 66.18 - - P |V
17010 49.1 -19.1 68.2 55.97 38 2154 | 66.41 - - P |V
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
7484 51.48 -22.52 74 66.69 36.4 14.21 | 65.82 | 100 63 P H
7484 48.26 -5.74 54 63.47 36.4 14.21 | 65.82 | 100 63 A H
802.11ax 11220 47.94 -26.06 74 57.73 39.12 17.24 | 66.15 - - P H
HES80 Full 16830 49.71 -18.49 68.2 56.81 37.94 21.35 | 66.39 - - P H
CH 122 7484 51.44 -22.56 74 66.65 36.4 14.21 | 65.82 | 308 104 P |V
5610MHz 7484 48.03 | -5.97 54 63.24 36.4 1421 | 6582 | 308 | 104 | A |V
11220 47.91 -26.09 74 57.7 39.12 17.24 | 66.15 - - P |V
16830 49.85 -18.35 68.2 56.95 37.94 21.35 | 66.39 - - P |V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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Band 3 5470~5725MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) |[(dBuV/m)| (dB) (dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(HIV)
7427 5262 |-21.38 74 67.82 | 36.54 | 1405 | 6579 | 346 | 282 | P | H
7427 49.41 -4.59 54 64.61 36.54 | 14.05 | 65.79 | 346 | 282 | A | H
802.11ax 11140 4717 | -26.83 74 57.09 | 39.04 | 17.17 | 66.13 - - P | H
HE160 Full 16710 49.62 | -18.58 68.2 56.67 | 38.09 | 21.22 | 66.36 - - P | H
CH 114 7427 52.3 217 74 67.5 36.54 | 14.05 | 6579 | 254 | 112 | P | V
5570MHz 7427 48.91 -5.09 54 64.11 36.54 | 14.05 | 6579 | 254 | 112 | A | V
11140 4714 | -26.86 74 57.06 | 39.04 | 17.17 | 66.13 - - P |V
16710 48.66 | -19.54 68.2 55.71 38.09 | 21.22 | 66.36 - - P |V

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
7627 53.34 -20.66 74 68.46 36.55 14.11 65.78 100 283 P H
7627 50.34 -3.66 54 65.46 36.55 14.11 65.78 100 283 A H
11440 47.39 -26.61 74 57.39 39.2 17.01 66.21 - - P H
802.11a
17160 48.36 -19.84 68.2 54.92 38.24 21.44 | 66.24 - - P H
CH 144
7627 51.63 -22.37 74 66.75 36.55 14.11 65.78 | 218 260 P \Y,
5720MHz
7627 47.62 -6.38 54 62.74 36.55 14.11 65.78 | 218 260 A \Y,
11440 47.93 -26.07 74 57.93 39.2 17.01 66.21 - - P \Y,
17160 50.13 -18.07 68.2 56.69 38.24 21.44 | 66.24 - - P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
7627 54.83 | -19.17 74 69.48 | 3655 | 14.58 | 65.78 | 100 | 280 | P | H
7627 5157 | -2.43 54 66.22 | 36.55 | 14.58 | 6578 | 100 | 280 | A | H
802.11ax 11440 47.99 | -26.01 74 57.58 39.2 17.42 | 66.21 - - P | H
HE20 Full 17160 4853 |-19.67| 68.2 54.91 3824 | 2162 | 66.24 - - P | H
CH 144 7627 53.41 | -20.59 74 68.06 | 36.55 | 14.58 | 6578 | 400 | 267 | P | V
5720MHz 7627 49.66 -4.34 54 64.31 36.55 | 14.58 | 65.78 | 400 | 267 | A | V
11440 4797 | -26.03 74 57.56 39.2 1742 | 66.21 - - P |V
17160 4869 | -19.51 68.2 55.07 | 3824 | 21.62 | 66.24 - - P |V

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
7627 54.19 -19.81 74 68.84 36.55 13.52 | 65.78 | 100 59 P H
7627 51.17 -2.83 54 65.82 36.55 13.52 | 65.78 | 100 59 A H
802.11ax
11440 47.38 -26.62 74 56.97 39.2 16.65 | 66.21 - - P H
HE20
17160 48.36 -19.84 68.2 54.74 38.24 20.91 | 66.24 - - P H
Partial 26/8
7627 54.37 -19.63 74 69.02 36.55 13.52 | 65.78 | 400 | 272 P \Y
CH 144
7627 51.27 -2.73 54 65.92 36.55 13.52 | 65.78 | 400 | 272 A \Y
5720MHz
11440 47.8 -26.2 74 57.39 39.2 16.65 | 66.21 - - P \Y
17160 48.22 -19.98 68.2 54.6 38.24 20.91 | 66.24 - - P \Y

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 Straddle Channel
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
7616 54.37 | -19.63 74 69.07 | 36.53 | 1456 | 65.79 | 104 | 279 | P | H
7616 5142 | -2.58 54 66.12 | 36.53 | 1456 | 6579 | 104 | 279 | A | H
802.11ax 11420 47.98 | -26.02 74 57.58 39.2 17.4 66.2 - - P | H
HE40 Full 17130 4784 |-20.36| 68.2 5439 | 38.12 | 21.61 | 66.28 - - P | H
CH 142 7616 53.56 | -20.44 74 68.26 | 36.53 | 1456 | 6579 | 307 | 104 | P | V
5710MHz 7616 50.49 -3.51 54 65.19 36.53 | 1456 | 65.79 | 307 | 104 | A | V
11420 4767 |-26.33 74 57.27 39.2 17.4 66.2 - - P |V
17130 4793 |-2027| 682 54.48 | 38.12 | 21.61 | 66.28 - - P |V

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 Straddle Channel
WIFI 802.11ax HE40 Partial 484 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) |[(dBuV/m)| (dB) (dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(HIV)
7616 4868 | -25.32 74 63.38 | 36.53 135 | 6579 | 100 | 60 | P | H
802.11ax 7616 49.53 -4.47 54 64.23 | 36.53 135 | 6579 | 100 | 63 | A | H
HE40 11420 46.47 | -27.53 74 56.07 39.2 16.63 | 66.2 - - P | H
Partial 17130 46.28 | -21.92 68.2 52.83 | 38.12 | 209 | 66.28 - - P | H
484/65 7616 5282 |-21.18 74 67.52 | 36.53 135 | 6579 | 400 | 269 | P | V
CH 142 7616 49.6 -4.4 54 64.3 36.53 135 | 6579 | 400 | 269 | A | V
5710MHz 11420 4776 | -26.24 74 57.36 39.2 | 1663 | 66.2 - - PV
17130 46.74 | -21.46 68.2 5329 | 38.12 | 209 | 66.28 - - P |V

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 - Straddle Channel
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
7583 53.31 | -20.69 74 68.21 36.43 | 1447 | 658 | 108 | 283 | P | H
7583 50.27 | -3.73 54 65.17 | 36.43 | 1447 | 658 | 108 | 283 | A | H
802.11ax 11380 4793 | -26.07 74 57.55 39.2 17.37 | 66.19 - - P | H
HES0 Full 17070 49.01 |-19.19| 682 55.78 38 21.57 | 66.34 - - P | H
CH 138 7583 52.58 | -21.42 74 67.48 | 36.43 | 1447 | 658 | 308 | 105 | P | V
5690MHz 7583 49.41 -4.59 54 64.31 3643 | 1447 | 658 | 308 | 105 | A | V
11380 4772 |-26.28 74 57.34 39.2 17.37 | 66.19 - - P |V
17070 49.12 |-19.08| 68.2 55.89 38 21.57 | 66.34 - - P |V

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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Band 3 5470~5725MHz
WIFI 802.11ax HE80 Partial 996 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) |[(dBuV/m)| (dB) (dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(HIV)
7583 53.11 | -20.89 74 68.01 3643 | 1342 | 658 | 100 | 59 | P | H
802.11ax 7583 49.58 -4.42 54 6448 | 3643 | 1342 | 658 | 100 | 59 | A | H
HES0 11380 48.19 | -25.81 74 57.81 39.2 16.6 | 66.19 - - P | H
Partial 17070 49.18 | -19.02 68.2 55.95 38 20.87 | 66.34 - - P | H
996/67 7583 5263 |-21.37 74 67.53 | 36.43 | 1342 | 658 | 398 | 300 | P | V
CH 138 7583 49.09 -4.91 54 63.99 3643 | 1342 | 658 | 398 | 300 | A | V
5690MHz 7583 4853 | -547 54 6343 | 3643 | 1342 | 658 - - P |V
11380 4768 | -26.32 74 57.3 39.2 16.6 | 66.19 - - P |V

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : F2-14 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBpV/im) (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11a 7440 52.77 | -21.23 74 63.34 36.02 1.4 57.99 | 294 152 P H
CH 116
5580MHz 7440 49.49 -4.51 54 60.06 36.02 1.4 57.99 | 294 152 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBpyV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 7440MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 36.02(dB/m) + 11.4(dB) + 63.34(dBuV) — 57.99 (dB)
=52.77 (dBpV/m)
2. Margin (dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 52.77(dBpV/m) — 74(dBuV/m)
=-21.23(dB)
For Average Limit @ 7440MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 36.02(dB/m) + 11.4(dB) + 60.06(dBuV) — 57.99 (dB)
= 49.49 (dBpV/m)
2.  Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 49.49 (dBuV/m) — 54(dBuV/m)
=-4.51(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix G. Radiated Spurious Emission Plots

Temperature : 20~25°C

Test Engineer : Andy Yang, Karl Hou and Steven Wu

Relative Humidity : |50~60%
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Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition /AV6_54 3m 9120D_1522_220310 VERTICAL
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Band 3 5470~5725MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH114 5570MHz

5+4

Horizontal Vertical

Peak

Avg.
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Condition : PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
Detect Peak Detector Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH114 5570MHz

5+4

Horizontal

Vertical

17.7G
~18G
Avg
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20.0/ 80.0/
0.9 AVG_54 0.9 AVG_54
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Site :03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
Detector :Peak Detector Peak
14.47G
~14.5G
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1300 130,
100/ 10.0|
100.0f 100.0f
80.0/ 80.0/
700/ 70,0/
0.9 AVG.54 s AVG_54
400 T T e e T e 0.0 T .
Site 2 03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition /AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 3 Straddle Channel Harmonic @ 3m

ANT

802.11a CH144 5720MHz

5+4

Horizontal Vertical

Peak

Avg.
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Conditi : PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
Detector Peak Detector Peak

TEL : 886-3-327-0868
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Report No. :

FR1N1011-01D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH144 5720MHz

5+4
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Vertical
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Condition + AV6_54 3m 9120D_1522_220310 HORTZONTAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
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Condition + AV6_54 3m 9120D_1522_220310 HORTZONTAL Condition AVG_54 3m 91200_1522_220310 VERTICAL
Detector Peak Defector Peak

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR1IN1011-01D

Band 3 — Straddle Channel
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI

Band 3 Straddle Channel Harmonic @ 3m

ANT

802.11ax HE20 Full CH144 5720MHz

Peak

Avg.
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Conditi : PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
Detector Peak Detectc Peak
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FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 Straddle Channel Harmonic @ 3m

ANT

802.11ax HE20 Full CH144 5720MHz

5+4

Horizontal

Vertical

17.7G
~18G
Avg

90.0/ 90.0/
20.0/ 80.0/
0.9 AVG_54 0.9 AVG_54
o 18 O S O A B i S S NS S O S s
S T S T R TS S it TS T S S T S T 5 T 5t
Site :03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
Detector :Peak Detector Peak
14.47G
~14.5G
Avg.
1300 130,
100/ 10.0|
100.0f 100.0f
80.0/ 80.0/
700/ 70,0/
0.9 AVG.54 s AVG_54
400 T T e e T e 0.0 T .
Site 2 03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition /AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No

. FR1IN1011-01D

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

WIFI

Band 3 Straddle Channel Harmonic @ 3m

ANT

802.11ax HE20 Partial 26/8 CH144 5720MHz

Peak

Avg.
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Conditi : PEAK(UNIT) 3m 91200_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
Detectc Peak Detectc Peak
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 Straddle Channel Harmonic @ 3m

ANT

802.11ax HE20 Partial 26/0 CH144 5720MHz

5+4

Horizontal

Vertical

17.7G
~18G
Avg
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Site :03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
Detector :Peak Detector Peak
14.47G
~14.5G
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100/ 10.0|
100.0f 100.0f
80.0/ 80.0/
700/ 70,0/
0.9 AVG.54 s AVG_54
400 T T e e T e 0.0 T .
Site 2 03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition /AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 3 — Straddle Channel
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI

Band 3 Straddle Channel Harmonic @ 3m

ANT

802.11ax HE40 Full CH142 5710MHz

5+4

Horizontal

Vertical

Peak

Avg.
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FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 Straddle Channel Harmonic @ 3m

ANT

802.11ax HE40 Full CH142 5710MHz

5+4

Horizontal

Vertical

17.7G
~18G
Avg

90.0/ 90.0/
20.0/ 80.0/
0.9 AVG_54 0.9 AVG_54
o 18 O S O A B i S S NS S O S s
S T S T R TS S it TS T S S T S T 5 T 5t
Site :03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
Detector :Peak Detector Peak
14.47G
~14.5G
Avg.
1300 130,
100/ 10.0|
100.0f 100.0f
80.0/ 80.0/
700/ 70,0/
0.9 AVG.54 s AVG_54
400 T T e e T e 0.0 T .
Site 2 03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition /AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No

. FR1IN1011-01D

Band 3 — Straddle Channel
WIFI 802.11ax HE40 Partial 484 (Harmonic @ 3m)

WIFI

Band 3 Straddle Channel Harmonic @ 3m

ANT

802.11ax HE40 Partial 484/65 CH142 5710MHz

5+4
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Vertical
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Avg.
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FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 Straddle Channel Harmonic @ 3m

ANT

802.11ax HE40 Partial 484/65 CH142 5710MHz

5+4

Horizontal

Vertical

17.7G
~18G
Avg

90.0/ 90.0/
20.0/ 80.0/
0.9 AVG_54 0.9 AVG_54
o 18 O S O A B i S S NS S O S s
S T S T R TS S it TS T S S T S T 5 T 5t
Site :03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
Detector :Peak Detector Peak
14.47G
~14.5G
Avg.
1300 130,
100/ 10.0|
100.0f 100.0f
80.0/ 80.0/
700/ 70,0/
0.9 AVG.54 s AVG_54
400 T T e e T e 0.0 T .
Site 2 03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition /AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 3 — Straddle Channel
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI

Band 3 Straddle Channel Harmonic @ 3m

ANT

802.11ax HE80 Full CH138 5690MHz

Peak

Avg.

) aBovim oate: 20221011 e aBovim) Dates 20221011
1300 1300
1200 1200
1100 100
1000 1000
s00) 500
809 PEAK(UN 809 PEAK(UNI)
EL S e e B B S e S S EE ey L e e B e S o B S EE "
500 609 S
sn0]_ S — N PO L W 50 e ST —
100 400
300 309
200 209
100 109
500 G000 o000, 72000 Tao00 oo, a0 0 5000 o000 2000, Tao0n, o000 @
Frequency () Frequency (W)
site £03CHI6-HY site 03CHI6-HY
Conditi : PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
Detectc Peak Detector Peak
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WIFI Band 3 Straddle Channel Harmonic @ 3m

ANT 802.11ax HE80 Full CH138 5690MHz
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TEL : 886-3-327-0868
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: FR1IN1011-01D

Band 3 — Straddle Channel
WIFI 802.11ax HE80 Partial 996 (Harmonic @ 3m)

WIFI

Band 3 Straddle Channel Harmonic @ 3m

ANT

802.11ax HE80 Partial 996/67 CH138 5690MHz

Peak
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Peak Peak
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Report No. :

FR1N1011-01D

WIFI

Band 3 Straddle Channel Harmonic @ 3m

ANT

802.11ax HE80 Partial 996/67 CH138 5690MHz
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Detector Peak Detector Peak
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<Antenna C>

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m
ANT 802.11a CH116 5580MHz
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FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH116 5580MHz

5+4
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WIFI

Band 3 5470~5725MHz Harmonic @ 3m
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Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m
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5+4

Horizontal

Vertical

1 @BV

) Date: 20221008

1300
1200
1100
1000
509
500
709

AVG[54

500

Y A

209
109

4470 14473, 14475, 14477, 14479, 14481, 14483,

14485, 14487, 14489, 14491 14493, 14495, 14497, 14500

evel (@8

Date: 20221008

1300
1200
o)
1000
904
w0
700
60

VG54

504
409
304
200
100

17.7G
~18G
Avg

Condition
etector

£ 03CH16-HY
: AV6_54 3m 9120D_1522_220310 HORIZONTAL
+Peak

7700 17730, 17750, 1770, 17790, 17870, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 15000
Froquency (MHz)

Condition
Detector

VA0 T4ATS. TAATS. TAATI. T4ATO. 1HADT. TA4G3. 1445, T44T7. 14430, 14491, T44D3. 14495, 14497, 14600
Froquency (HHz) Froquency (MH2)

site +03CHI6-HY site 03CHI6-HY

Condition + AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL

Detector +Peak Detector Peak

~14.5G
A (dBuvim) Date: 2022:10.08 A aBu Date: 20221008

130 1300
1200 1200
1100 o)
100 1000

909 904

800 504
700 704
600 Ao |54 L w5
500 50

1 SO B
S S SO SRR B SO == SR P O S D S S S
309 304
200 200
109 100
7700 17730, 17750, 17770, 17790, 17810, 17930, 17950, 17870. 17890, 17910, 17930, 17950. 17570, 19000
Frequency (HHz)

03CH16-HY

Peal

AV6_54 3m 9120D_1522_220310 VERTICAL
k

TEL:

FAX

886-3-327-0868
886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR1IN1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH116 5580MHz

5+4

Horizontal

Vertical

Peak

Avg.

Date: 2022-10.08

600 AVG_54]
s00) P pam—
e =

100

300

200

100

5005000 o000, 72000 Tao00 oo, 00
Frequency (Hr)

site £03CHI6-HY
Conditi : PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL
Detect k

Date: 20221008

e ———— e ———"——

AVG 54

0000,

Site 03CHI6-HY

12000, 2000, 6000,
Frequency ()

PEAK(UNTT) 3m 9120D_1522_220310 VERTICAL
Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: G2-5 of 34



SPORTON LAB.

FCC RADIO

TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH116 5580MHz

5+4

Horizontal

Vertical

1 (dBuVim) Date: 20221008

1300
1200
o
1000
90
s0f
700

609 AVG[54

500)

300)
200)
100

4470 14475, 14475 14AT7. 14479, 14481, 14483, 14485, 14487, 14489, 14491, 14493, 14495, 14497, 14500

1 (0B

) Date: 202210.08

AVG 54

14470 14473, 14475, 14477, 144TS. 14401, 14483, 14485, 14437, 14409, 14491, 14493, 14495, 14497, _ 14500

17.7G
~18G
Avg

Frequency (1H2) Frequency (Miz)
Site :03CH16-HY site 03CHI6-HY
Condition + AV6_54 3m 9120D_1522_220310 HORTZONTAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
Detector +Peak Detector Peak
~14.5G
1 (@BuVim) Date: 20221008 J @B Date: 2022.10.08
1300 1300
1200 1200
0g| 10|
1000 1000
900 90
200) s00)
700) 700]
609 VG54 609 AVG 54
500) s00]
B B e e e e | e e
300) 300
200) 200]
100) 100
7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970. 18000 {7700 17730, 17750, 17770, 1790, 17610, 17830, 17850, 17670, 17890, 17970 17930, 17950, 17970, _ 18000
Frequency (1H) Frequency (Mhz)
Site £ 03CHI6-HY Site 03CHI6-HY
Condition + AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
Detector eak Detector Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : G2-6 of 34



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH140 5700MHz

5+4

Horizontal Vertical

Peak

Avg.

Date: 20221012 | (@BuVim)

Date: 20221012

PEAI(UNE)
=R k f 1 f 00— 1

A6 54

PEAK(UNI)
f

s T s o 00t I et

AVG_54,
£ gl

14000, 16000, 8000 000 8000, 10000, 2000,

2000
ency (HHz) Frequency (MiHz)

Site 03CH16-HY

v
+PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL Condition PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

Detector Peak

18000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH140 5700MHz

5+4

Horizontal

Vertical

17.7G
~18G
Avg

90.0/ 90.0/
20.0/ 80.0/
600 AVG_54 0.9 AVG_54
o IS D S S G S N S B S U O A S S S S
S T S T R TS S it TS T S S T S T 5 T 5t
Site :03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
Detector :Peak Detector Peak
14.47G
~14.5G
Avg.
80.0/ 80.0/
700/ 70,0/
0.9 AVG.54 s AVG_54
40.0f e s e 40,0t e T T
Site 2 03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition /AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: G2-8 of 34



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR1IN1011-01D

Band 3 - 5470~5725MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE20 Partial 26/4 CH116 5580MHz

5+4

Horizontal Vertical

Peak

Avg.

Date: 2022-10-11 el (gBuvim)

Date: 202210-11

o y
o .
B S r———— L S S S—_— PO s e S S—————— e S
ad o
500 500
209 209
109 109
T oo o0 o o ) TN oo 20 o oo T
- JE—
site 03cHI6 Y site o3cHIEHY
Condition : PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
Detectc Peak Detector Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE20 Partial 26/4 CH116 5580MHz

5+4

Horizontal

Vertical

17.7G
~18G
Avg

90.0/ 90.0/
20.0/ 80.0/
600 AVG_54 0.9 AVG_54
o IS D S S G S N S B S U O A S S S S
S T S T R TS S it TS T S S T S T 5 T 5t
Site :03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
Detector :Peak Detector Peak
14.47G
~14.5G
Avg.
80.0/ 80.0/
700/ 70,0/
0.9 AVG.54 s AVG_54
40.0f e s e 40,0t e T T
Site 2 03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition /AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 G2-10 of 34



FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE20 Partial 26/8 CH140 5700MHz

5+4

Horizontal Vertical

Peak

Avg.

Date: 2022-10-11 ) (@Buim)

Date: 202210-11

PEAI(UNE)
=R k f 1 f 00— 1

A6 54

PEAK(UNI)
f

AVG 54

T — e e—— soal 1 e e B p

14000, 16000, 8000 000 8000, 10000, 2000,

12000,
Frequency (1Hz) Frequency (MiHz)

Site 03CH16-HY

v
+PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL Condition PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

Detector Peak

18000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 G2-11 of 34




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE20 Partial 26/8 CH140 5700MHz

5+4

Horizontal

Vertical

1 (g8

) Date: 202210.08

1300
1200
ol
1000
900
s
700
60
50

300)
200)
100

00—

4470 14473, 14475, 14AT7. 14479, 14451, 14483, 14455, 14457, 14409, 14491, 14493, 14495, 14497, 1450

Frequency (iz)

1 (g8

)

Date: 2022.10.08

VG54

4ATO 14475, 1AATS. 14477, 1447, 14431, 142
i

requency (MHz)

(83, 14485, 14487, 14480, 14491, 14493, 14495, 14497, 14500

Site
Condition
Detector

17.7G
~18G
Avg

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950. 17970, 1801

Frequency (z)
03CH16-HY

AV6_54 3m 9120D_1522_220310 HORIZONTAL
Peak

Site. 03CH16-HY Site. 03CH16-HY
Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition /AV6_54 3m 9120D_1522_220310 VERTICAL
Detector Peal Detector Peak

14.47G

~14.5G

Avg.
1 (B Date: 20221008 | (@B Date: 202210-08

1309 1300
90.0/ 90.0/
20.0/ 80.0/
600 w54 60| VG 54|
400 I e e e e e e s

7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17870, 17690, 17910, 17930, 17950, 17970, 13000

Site
Condition
Detector

Frequency (WHz)
03CH16-HY

AV6_54 3m 9120D_1522_220310 VERTICAL
Peal

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 G2-12 of 34



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH102 5510MHz

Peak

Avg.

m Date: 20221012 el (@Buvim) Date: 20221012
1300 1300]
1209 1200)
1109 10,
1009 1000]
909 909
809 PEAKTUNI) 00 PEAK(UNI)
EL S e e B B S e S S EE ey L e e B e S o B S EE "
609 . AVG 5 09 VG54
Y [ e ——"——————— L e A | 00| oot o e
400 00|
300 300
200 200
109 109
0008000, 70000, 12000 1400, 76000, 8000 000 5000, 7000, 12000, 4000, 76000 E
Frequency (MHz) Freauency (MHD)
site +03CHI6-HY Site 03CH16-HY
Conditi +PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL Condition PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
Detector k Detect Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 G2-13 of 34



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH102 5510MHz

5+4

Horizontal

Vertical

1 (g8

) Date: 202210.08

1300
1200
ol
1000
900
s
700
60
50

300)
200)
100

00—

4470 14473, 14475, 14AT7. 14479, 14451, 14483, 14455, 14457, 14409, 14491, 14493, 14495, 14497, 1450

Frequency (iz)

1 (g8

)

Date: 2022.10.08

VG54

4ATO 14475, 1AATS. 14477, 1447, 14431, 142
i

requency (MHz)

(83, 14485, 14487, 14480, 14491, 14493, 14495, 14497, 14500

Site
Condition
Detector

17.7G
~18G
Avg

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950. 17970, 1801

Frequency (z)
03CH16-HY

AV6_54 3m 9120D_1522_220310 HORIZONTAL
Peak

Site. 03CH16-HY Site. 03CH16-HY
Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition /AV6_54 3m 9120D_1522_220310 VERTICAL
Detector Peal Detector Peak

14.47G

~14.5G

Avg.
1 (B Date: 20221008 | (@B Date: 202210-08

1309 1300
90.0/ 90.0/
20.0/ 80.0/
600 w54 60| VG 54|
400 I e e e e e e s

7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17870, 17690, 17910, 17930, 17950, 17970, 13000

Site
Condition
Detector

Frequency (WHz)
03CH16-HY

AV6_54 3m 9120D_1522_220310 VERTICAL
Peal

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH110 5550MHz

5+4

Horizontal Vertical

Peak

Avg.

Date: 20221012 | (@BuVim)

Date: 20221012

1300
1200
04|
1000
90|

PEAI(UNE) 809
f k f 1 f 00— A

A6 54 609

PEAK(UNI)
f

AVG5

S B S el R sod] S ————

400
304
200
100

14000, 16000, 8000 0008000, 10000, 2000,

() Froquency (MHz)

Site 03CH16-HY

v
+PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL Condition PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

Detector Peak

18000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 G2-15 of 34




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH110 5550MHz

5+4

Horizontal

Vertical

1 (g8

) Date: 202210.08

1300
1200
ol
1000
900
s
700
60
50

300)
200)
100

00—

4470 14473, 14475, 14AT7. 14479, 14451, 14483, 14455, 14457, 14409, 14491, 14493, 14495, 14497, 1450

Frequency (iz)

1 (g8

)

Date: 2022.10.08

VG54

4ATO 14475, 1AATS. 14477, 1447, 14431, 142
i

requency (MHz)

(83, 14485, 14487, 14480, 14491, 14493, 14495, 14497, 14500

Site
Condition
Detector

17.7G
~18G
Avg

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950. 17970, 1801

Frequency (z)
03CH16-HY

AV6_54 3m 9120D_1522_220310 HORIZONTAL
Peak

Site. 03CH16-HY Site. 03CH16-HY
Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition /AV6_54 3m 9120D_1522_220310 VERTICAL
Detector Peal Detector Peak

14.47G

~14.5G

Avg.
1 (B Date: 20221008 | (@B Date: 202210-08

1309 1300
90.0/ 90.0/
20.0/ 80.0/
600 w54 60| VG 54|
400 I e e e e e e s

7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17870, 17690, 17910, 17930, 17950, 17970, 13000

Site
Condition
Detector

Frequency (WHz)
03CH16-HY

AV6_54 3m 9120D_1522_220310 VERTICAL
Peal

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH134 5670MHz

5+4

Horizontal

Vertical

Peak
Avg.

Date: 20221012

1 (@BuVim)
PEAI(UNE)
—— =R f
A6 54
] A AR EIE -
000 8000, 70000, 12000, 14000, 16000, 8000

Condition
Detector

Frequency (1Hz)

v
+PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL

) (@Buim)

Date: 20221012

1300
1200
o)
1000
904
w0

600]

A i

PEAK(UNI)
f

A6 54,

504
400
304
200
100

by

P s r———

Site

000 8000,

Condition
Detector

2000, 4000,
Frequency (MiHz)

HY
PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

16000, 18000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH134 5670MHz

5+4

Horizontal

Vertical

1 (g8

) Date: 202210.08

1300
1200
ol
1000
900
s
700
60
50

300)
200)
100

00—

4470 14473, 14475, 14AT7. 14479, 14451, 14483, 14455, 14457, 14409, 14491, 14493, 14495, 14497, 1450

Frequency (iz)

1 (g8

)

Date: 2022.10.08

VG54

4ATO 14475, 1AATS. 14477, 1447, 14431, 142
i

requency (MHz)

(83, 14485, 14487, 14480, 14491, 14493, 14495, 14497, 14500

Site
Condition
Detector

17.7G
~18G
Avg

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950. 17970, 1801

Frequency (z)
03CH16-HY

AV6_54 3m 9120D_1522_220310 HORIZONTAL
Peak

Site. 03CH16-HY Site. 03CH16-HY
Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition /AV6_54 3m 9120D_1522_220310 VERTICAL
Detector Peal Detector Peak

14.47G

~14.5G

Avg.
1 (B Date: 20221008 | (@B Date: 202210-08

1309 1300
90.0/ 90.0/
20.0/ 80.0/
600 w54 60| VG 54|
400 I e e e e e e s

7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17870, 17690, 17910, 17930, 17950, 17970, 13000

Site
Condition
Detector

Frequency (WHz)
03CH16-HY

AV6_54 3m 9120D_1522_220310 VERTICAL
Peal

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE80 Full CH122 5610MHz

5+4

Horizontal

Vertical

Peak

Avg.

Date: 2022-10-12

qoof L L UL L L

WTWWW e
o

PERK(UNI)

A6

0008000,

70000, 12000, 14000, 16000, 8000

£ 03CHI6-H:

+PEAK(UNI
+Peak

Frequency (MHz)

v
ITT) 3m 9120D_1522_220310 HORTZONTAL

Date: 20221012

P
200)
100]
000 5000, 0000, 12000, 2000, 6000, T8
Frequency ()
Site 03CHI6-HY
Condition PEAK(UNTT) 3m 9120D_1522_220310 VERTICAL
Defect Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE80 Full CH122 5610MHz

5+4

Horizontal

Vertical

1 (g8

) Date: 202210.08

1300
1200
ol
1000
900
s
700
60
50

300)
200)
100

00—

4470 14473, 14475, 14AT7. 14479, 14451, 14483, 14455, 14457, 14409, 14491, 14493, 14495, 14497, 1450

Frequency (iz)

1 (g8

)

Date: 2022.10.08

VG54

4ATO 14475, 1AATS. 14477, 1447, 14431, 142
i

requency (MHz)

(83, 14485, 14487, 14480, 14491, 14493, 14495, 14497, 14500

Site
Condition
Detector

17.7G
~18G
Avg

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950. 17970, 1801

Frequency (z)
03CH16-HY

AV6_54 3m 9120D_1522_220310 HORIZONTAL
Peak

Site. 03CH16-HY Site. 03CH16-HY
Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition /AV6_54 3m 9120D_1522_220310 VERTICAL
Detector Peal Detector Peak

14.47G

~14.5G

Avg.
1 (B Date: 20221008 | (@B Date: 202210-08

1309 1300
90.0/ 90.0/
20.0/ 80.0/
600 w54 60| VG 54|
400 I e e e e e e s

7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17870, 17690, 17910, 17930, 17950, 17970, 13000

Site
Condition
Detector

Frequency (WHz)
03CH16-HY

AV6_54 3m 9120D_1522_220310 VERTICAL
Peal

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 3 Straddle Channel Harmonic @ 3m

ANT

802.11a CH144 5720MHz

5+4

Horizontal

Vertical

Peak

Avg.
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Appendix H. Duty Cycle Plots

Antenna Band cy?;:{, w | Tws) 1/T(kHz) s\;ﬁ:ﬁ’g
5+4 5GHz 802.11a for Ant. 5 100.00 - - 10Hz
5+4 5GHz 802.11a for Ant. 4 100.00 - - 10Hz
5+4 5GHz 802.11ax HE20 Full RU for Ant. 5 100.00 - - 10Hz
5+4 5GHz 802.11ax HE20 Full RU for Ant. 4 100.00 - - 10Hz
5+4 5GHz 802.11ax HE20 26 RU for Ant. 5 100.00 - - 10Hz
5+4 5GHz 802.11ax HE20 26 RU for Ant. 4 100.00 - - 10Hz
5+4 5GHz 802.11ax HE40 Full RU for Ant. 5 100.00 - - 10Hz
5+4 5GHz 802.11ax HE40 Full RU for Ant. 4 100.00 - - 10Hz
5+4 5GHz 802.11ax HE80 Full RU for Ant. 5 100.00 - - 10Hz
5+4 5GHz 802.11ax HE80 Full RU for Ant. 4 100.00 - - 10Hz
5+4 5GHz 802.11ax HE160 Full RU for Ant. 5 100.00 - - 10Hz
5+4 5GHz 802.11ax HE160 Full RU for Ant. 4 100.00 - - 10Hz

MIMO <Ant. 5>
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- Ml][ . ik — R ] ~ - Ml][ . - - R ] ~
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10 di 4.6000 ms]| 10 di 4.1200 ms]|
od od
-10dl -10dl
20d 20d
-30 d -30 d
-40 di -40 di
-S0 dl -S0 dl
60 d 60 d
CF 5.18 GHz 501 pts 1.0 ms/ CF 5.18 GHz 501 pts 1.0 ms/
Marker Marker
Type | Ref | Tre | X-value | Y-value | _Function Function Result | Type | Ref | Tre | X-value | Y-value | _Function Function Result |
M1 1 800.0 ps 21.36 dBm M1 1 1.32 ms 21.25 dBm
D2 M1 1 4.6 ms -0.49 dB D2 M1 1 4.12 ms -0.87 dB
D3| M1 1 4.6 ms -0.49 dB D3| M1 1 4,12 ms -0.87 dB
1 )i ) Ready PR ) 7 )i ] Ready PR ) y
3.AUG.2022 LAUG. 2022
Spectrum u%: Spectrum “é’
Ref Level 30.00 dBm Offset 25.90 dB @ RBW 10 MHz Ref Level 30.00 dBm Offset 25.90 dB @ RBW 10 MHz
|» Att 20 dB @ SWT 10ms @ VBW 10 MHz |» Att 20 dB @ SWT 5ms @ VBW 10 MHz
SGL SGL
@ 1Pk Max @ 1Pk Max
1 - m1[1] 20.70 dBm| M1[1] 17.96 dBm
- Y s od \ SRS KLUES 1 = 460.00 ps|
4 et 21 (i R e ey LT LU e e Yy P e
3.7400 ms] 2.02000 ms;
10 di 10d
od od
-10d -10d
-20 dl -20 dl
-30d -30 dl
-40 di 40 d
S0 d 50d
-60 dl -60 di
CF 5.18 GHz 501 pts 1.0 ms/ CF 5.19 GHz 501 pts 500.0 ps/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
™ 1 114 ms 20.70 dBm M1 1 460.0 ps 17,96 dBm
D2 M1 i 3.74 ms 0.55 de D2 M1 i 2.02 ms -0.30 dB
D3 M1 ) 3.74 ms 0.55 dB D3 M1 2 2.02 ms -0.30 dB
] ) Ready ORI ) y Jj ] Ready (TR y
23.AUG.2022 09:56:5C T 23.AUG.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

802.11ax HE80 Full RU 802.11ax HE160 Full RU
Spectrum ué: Spectrum n%:z
Ref Level 30.00 dBm  Offset 25.90 dB8 @ RBW 10 MHz Ref Level 30.00 dem  Offset 25,90 dB @ RBW 10 MHz
lo att 20dB @ SWT 10 ms @ VBW 10 MHz o att 20 dB @ SWT 10 ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
M1 = m1[1] 21.02 dBm| i mM1[1] 20.04 dBm)|
¥ ofoninlisia A . A “ ; 3000 ms ik o] R60.0 ps|
T & ™ Dg[f‘m”“mmwwﬂ'wwﬁg.m an| | 2o v G 2 B} NIy -1 d
3.8400 ms| 3.8000 ms
10d it
od od
-10 d -10d
20d 20d
-30d -30d
-40 d -40 d
-50d -s0d
-60 d -60 di
CF 5.21 GHz 501 pts 1.0ms/ | |[(cF5.25 cHz 501 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 13ms 21,02 dém M1 1 560.0 ps 20.04 dBm
02 M1 1 3.84 ms 0.54 dB D2 M1 3.8ms -0.16 de
03| M1 1 3.84 ms 0.54 de. D3| M1 3.8 ms -0.16 di
- -
I
)i Ready [TTTITTITC ] y ] Ready (171 7
10:36:51 Date: 23. 10
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